
A CALIFORNIA CITY GEARS UP TO CONVERT 
FOOD WASTE AND FOG TO COMPRESSED 
GAS FOR VEHICLES   PAGE 62

tpomag.com
DECEMBER 2016

Fuel

SUSTAINABLE OPERATIONS: 
A twist on fuel cells

PAGE 22

TECH TALK: 
Turbidity testing 

made clear
PAGE 67

LET’S BE CLEAR: 
The phosphorus dilemma

PAGE 6

Jeremy Kline
Solid Waste Supervisor

Manteca, Calif.

Food to

SPECIAL FEATURE:

PLANT
PROFICIENCIES
PAGE 32 

Heather Grove 
Wastewater System Superintendent
Manteca, Calif.





CLARITY THROUGH ACTIONABLE 
SENSOR INFORMATION

Mobile Sensor Management gives you confi dence in 

your water quality analysis. Anytime. Anywhere. Providing 

clarity through easy access to crucial information.

your water quality analysis. Anytime. Anywhere. Providing 
[...]
tifying and starting up the direct potable reuse system in less than 27 months. 
A 12-mile, 32-inch HDPE pipeline laid on the surface (pipe supplied by 
ISCO Industries) carried 5 to 7.5 mgd of secondary wastewater from the River 
Road Wastewater Treatment Plant to the Cypress Water Treatment Plant. 
That represented a large share of the city’s potable water output of 10.5 mgd.

“That 10.5 mgd was achieved through water conservation and drought 
restrictions,” notes Daniel Nix, utilities operations manager. “Before the drought 
we normally averaged 22 mgd with a summer month average of 30 mgd.”

At the Cypress facility, the water passed through existing microfiltration 
and reverse osmosis units, then flowed to a lagoon where it was blended half 
and half with lake water before being sent back through the water treatment 
plant for conventional treatment. The MF and RO units were already in place 
since they had been used in the past to treat surface water from a brackish source.

Besides taking advantage of the existing equipment, the new flow scheme 
yielded savings because the conventional water plant no longer had to use 
its lime softening and CO2 restabilization processes.

Public safety was paramount. Nix observes that the city analyzed and 
tested for corrosion control and used multiple levels of disinfection through-
out the process: “We monitored cumulative virus, Giardia and Cryptosporid-
ium log removal every eight hours.” Concentration and time calculations were 
tracked across all disinfection zones. In addition to the pipeline ($9 million), 
the only other major expense was for online monitoring equipment. “As far 
as large plant improvements were concerned, there were none,” says Nix.

 

QUICK AND CREATIVE ACTION HELPED
WICHITA FALLS DEVELOP A DIRECT POTABLE 
WATER REUSE SYSTEM IN THE FACE OF 
A HISTORIC FOUR-YEAR DROUGHT

STORY: Jim Force
PHOTOGRAPHY: Olivia Ogren-Hrejsa

‘‘When our backs were 

against the wall and we 

were facing the drought, with 

no good news in sight, our 

people stepped up and found a 

solution to keep water flowing 

to our residents.”
GLENN BARHAM



12     TREATMENT PLANT OPERATOR

SMOOTH SAILING
The Wichita Falls DPR system ran for 12 months without any opera-

tional issues. It was shut off in July 2015. There were no health effects or 
quality issues. “Our customers felt the taste and quality of the water was 
superior to what they had been receiving before,” Nix says. “We actually had 
some folks ask us to turn the reuse system back on.”

More than adequate rainfall in 2015 allowed the utility to discontinue 
direct reuse, and allowed time to model the indirect reuse system, obtain 
permits, complete design and begin installation. The pipeline has been cut 
into sections and is being reassembled in a trench that will take treated waste-
water from River Road to Lake Arrowhead, one of the city’s source water lakes.

There it will mix with the lake water before being pumped to the Cypress 
and Jasper water treatment plants and fed into the distribution system. The 
local firm of Biggs & Matthews did the design for the DPR pipeline. The 
IPR pipeline was designed by Corlett, Probst and Boyd.

Nix expects the indirect system to be up and running by the end of 2017. 
Capacity will be 16 mgd, but Nix expects the average daily flow to be about 
10 to 12 mgd.

No improvements will be required at the two water treatment plants, 
which employ conventional treatment including pre-disinfection, coagula-
tion and sedimentation, filtration and post-disinfection. Clearwell capacity 
is 1/2 million gallons; inground storage basin capacity is 18 million gallons 
at both plants for a total of 36 million gallons.

Southard says the inground storage basins enable the plants to reminer-
alize the RO water, which can be aggressive. Plant production capacity is 52 
mgd at Cypress and 24 mgd at Jasper.

 
RIVER ROAD UPGRADES

Meanwhile, $30 million is being spent to upgrade treatment at the River 
Road plant. Improved nitrogen and phosphorus treatment systems are being 
added. In a design by CDM Smith, a new liquid oxygen system will boost 
dissolved oxygen to maintain required oxygen levels at the end of the reuse 
pipeline, and lime will be used for alkalinity adjustment.

Cloth disc filters (Aqua-Aerobic Systems) will provide a barrier against 
Giardia cysts and Cryptosporidium cysts while boosting phosphorus removal. 
The system will be equipped with new high-service pumps. All chlorinators 
and sulfonators will be replaced with the most current models. To improve 
monitoring, a new SCADA system with PLCs, servers and several HMI con-
soles will be installed.

Still, that’s considerably less than 
what would have been required if 
Wichita Falls had continued with 
direct reuse. “If we’d stayed with DPR, 
we would have had to spend another 
$40 to $50 million on a new advanced 
water treatment plant,” Nix says.

The IPR system will sustain the 
city’s water supply into the future 
and will also be more efficient. The 
direct system saw water losses of 
about 20 percent because MF and 
RO systems produced brine, which 
also needed disposal. Nix notes the 
indirect system will make 100 per-
cent of the water available for reuse: 
“Indirect reuse will be our long-term 
solution.”

Wichita Falls (Texas)  
Potable Water Reuse System
POPULATION SERVED: | 150,000
SERVICE AREA: | City of Wichita Falls (70 square miles) and 
 15 wholesale customers
EMPLOYEES: | 34 operations, 22 maintenance
FLOWS: | Wastewater treatment plant 19.91 mgd, 
 water treatment plant 14.5 mgd
WASTEWATER TREATMENT LEVEL: | Secondary
ADVANCED WATER TREATMENT PROCESS: | Microfiltration and reverse osmosis
WATER TREATMENT PROCESS: | Conventional
WEBSITE: | www.wichitafallstx.gov

‘‘Our customers  

felt the taste and 

quality of the water was 

superior to what they 

had been receiving 

before. We actually had 

some folks ask us to 

turn the reuse system 

back on.”
DANIEL NIX

Hunter Adams, water 
laboratory supervisor, 
prepares a water sample 
for halo acidity analysis.

CROSS-TRAINING
Big changes in water treatment like this don’t just happen. Staff train-

ing has been a key to the success of the reuse innovations. Because the reuse 
systems involve both the wastewater and water treatment plants, the utility 
took the opportunity to cross-train the operators.

“We took the water treatment operators to the wastewater plant and 
showed them how it worked,” says Southard. “Then, we reversed the roles 
and took the wastewater plant staff to the water plant so they could learn 
about water treatment. They’d been operating parallel to each other for years, 
but they needed to communicate in order to know what each other needed.”

One of the understandings that came out of the cross-training had to do 
with ammonia. “At the wastewater plant, they’d been trained to take out as 
much ammonia as they possibly could, but the operators at the water plant 
explained that they needed some level of ammonia in the feedwater so they 
could create chloramines in the pre-disinfection process,” says Southard. “It 
was like, ‘Please leave some ammonia in the water.’ It was important that 
both operational teams understood why this was so important.”

 
GETTING CERTIFIED

Potable reuse systems create a number of new challenges for operators. 
For one thing, a new certification process is called for. The utility took the 
lead in working with the Texas section of AWWA and Water Environment 
Association of Texas to put together a reuse certification program. “Cur-
rently, we’re developing a curriculum and training certification process,” 
Nix explains. “Both Texas and California are sharing ideas.”

He expects the program to be complete within 12 to 24 months, and that 
the entire Wichita Falls water and wastewater staffs, including operations 
and maintenance, will become certified before startup of the IPR system.

Training and certification were also critical during the operation of the 
MF and RO units during operation of the DPR. About half the water plant 
staff members were on board when the RO units were started up to treat 
brackish water, but the others had been hired since and required training 
on the advanced filtration system operation and maintenance.

The reverse osmosis system at the Cypress Water Treatment Plant includes an 
impressive gallery of membrane modules.

Team members use an Ultrameter II (Myron L Company) to measure the total 
dissolved solids in the RO system’s individual pressure vessels.



tpomag.com    December 2016   13

SMOOTH SAILING
The Wichita Falls DPR system ran for 12 months without any opera-

tional issues. It was shut off in July 2015. There were no health effects or 
quality issues. “Our customers felt the taste and quality of the water was 
superior to what they had been receiving before,” Nix says. “We actually had 
some folks ask us to turn the reuse system back on.”

More than adequate rainfall in 2015 allowed the utility to discontinue 
direct reuse, and allowed time to model the indirect reuse system, obtain 
permits, complete design and begin installation. The pipeline has been cut 
into sections and is being reassembled in a trench that will take treated waste-
water from River Road to Lake Arrowhead, one of the city’s source water lakes.

There it will mix with the lake water before being pumped to the Cypress 
and Jasper water treatment plants and fed into the distribution system. The 
local firm of Biggs & Matthews did the design for the DPR pipeline. The 
IPR pipeline was designed by Corlett, Probst and Boyd.

Nix expects the indirect system to be up and running by the end of 2017. 
Capacity will be 16 mgd, but Nix expects the average daily flow to be about 
10 to 12 mgd.

No improvements will be required at the two water treatment plants, 
which employ conventional treatment including pre-disinfection, coagula-
tion and sedimentation, filtration and post-disinfection. Clearwell capacity 
is 1/2 million gallons; inground storage basin capacity is 18 million gallons 
at both plants for a total of 36 million gallons.

Southard says the inground storage basins enable the plants to reminer-
alize the RO water, which can be aggressive. Plant production capacity is 52 
mgd at Cypress and 24 mgd at Jasper.

 
RIVER ROAD UPGRADES

Meanwhile, $30 million is being spent to upgrade treatment at the River 
Road plant. Improved nitrogen and phosphorus treatment systems are being 
added. In a design by CDM Smith, a new liquid oxygen system will boost 
dissolved oxygen to maintain required oxygen levels at the end of the reuse 
pipeline, and lime will be used for alkalinity adjustment.

Cloth disc filters (Aqua-Aerobic Systems) will provide a barrier against 
Giardia cysts and Cryptosporidium cysts while boosting phosphorus removal. 
The system will be equipped with new high-service pumps. All chlorinators 
and sulfonators will be replaced with the most current models. To improve 
monitoring, a new SCADA system with PLCs, servers and several HMI con-
soles will be installed.

Still, that’s considerably less than 
what would have been required if 
Wichita Falls had continued with 
direct reuse. “If we’d stayed with DPR, 
we would have had to spend another 
$40 to $50 million on a new advanced 
water treatment plant,” Nix says.

The IPR system will sustain the 
city’s water supply into the future 
and will also be more efficient. The 
direct system saw water losses of 
about 20 percent because MF and 
RO systems produced brine, which 
also needed disposal. Nix notes the 
indirect system will make 100 per-
cent of the water available for reuse: 
“Indirect reuse will be our long-term 
solution.”

Wichita Falls (Texas)  
Potable Water Reuse System
POPULATION SERVED: | 150,000
SERVICE AREA: | City of Wichita Falls (70 square miles) and 
 15 wholesale customers
EMPLOYEES: | 34 operations, 22 maintenance
FLOWS: | Wastewater treatment plant 19.91 mgd, 
 water treatment plant 14.5 mgd
WASTEWATER TREATMENT LEVEL: | Secondary
ADVANCED WATER TREATMENT PROCESS: | Microfiltration and reverse osmosis
WATER TREATMENT PROCESS: | Conventional
WEBSITE: | www.wichitafallstx.gov

‘‘Our customers  

felt the taste and 

quality of the water was 

superior to what they 

had been receiving 

before. We actually had 

some folks ask us to 

turn the reuse system 

back on.”
DANIEL NIX

Hunter Adams, water 
laboratory supervisor, 
prepares a water sample 
for halo acidity analysis.

CROSS-TRAINING
Big changes in water treatment like this don’t just happen. Staff train-

ing has been a key to the success of the reuse innovations. Because the reuse 
systems involve both the wastewater and water treatment plants, the utility 
took the opportunity to cross-train the operators.

“We took the water treatment operators to the wastewater plant and 
showed them how it worked,” says Southard. “Then, we reversed the roles 
and took the wastewater plant staff to the water plant so they could learn 
about water treatment. They’d been operating parallel to each other for years, 
but they needed to communicate in order to know what each other needed.”

One of the understandings that came out of the cross-training had to do 
with ammonia. “At the wastewater plant, they’d been trained to take out as 
much ammonia as they possibly could, but the operators at the water plant 
explained that they needed some level of ammonia in the feedwater so they 
could create chloramines in the pre-disinfection process,” says Southard. “It 
was like, ‘Please leave some ammonia in the water.’ It was important that 
both operational teams understood why this was so important.”

 
GETTING CERTIFIED

Potable reuse systems create a number of new challenges for operators. 
For one thing, a new certification process is called for. The utility took the 
lead in working with the Texas section of AWWA and Water Environment 
Association of Texas to put together a reuse certification program. “Cur-
rently, we’re developing a curriculum and training certification process,” 
Nix explains. “Both Texas and California are sharing ideas.”

He expects the program to be complete within 12 to 24 months, and that 
the entire Wichita Falls water and wastewater staffs, including operations 
and maintenance, will become certified before startup of the IPR system.

Training and certification were also critical during the operation of the 
MF and RO units during operation of the DPR. About half the water plant 
staff members were on board when the RO units were started up to treat 
brackish water, but the others had been hired since and required training 
on the advanced filtration system operation and maintenance.

The reverse osmosis system at the Cypress Water Treatment Plant includes an 
impressive gallery of membrane modules.

Team members use an Ultrameter II (Myron L Company) to measure the total 
dissolved solids in the RO system’s individual pressure vessels.



14     TREATMENT PLANT OPERATOR

“We worked with the Texas Commission on Environmental Quality 
(TCEQ) to get all our operators fully trained and certified,” says Southard. 
“The South Central Membrane Association approved the modules.”

Harold Burris, wastewater plant superintendent, says all operators are 
certified for wastewater by TCEQ. “We also require all mechanics to be cer-
tified,” he says. “They need to understand the process and what the poten-
tial consequences may be if they make an equipment change. We also have 

budgeted for employees to be cross-trained in water treatment. Even though 
they currently can’t obtain their water operator certification, we feel it will 
help them understand the process and what is required to treat water to 
drinking standards.”

STILL CONSERVING
Even though water levels in the source water lakes are back to normal, 

The team at the Cypress Water Treatment Plant includes, front row, from left, Nolan Mulholland, plant operator I; Warren Richardson, operator II;  
Steve Forbes, operations and maintenance supervisor; Samantha Reeder, senior laboratory technician; and Sherri Hitchcock, administrative clerk; back row, 
[...]
U.S. Fish and Wildlife 
Service officers 
harvest a sturgeon for 
a touch tank.



tpomag.com    December 2016   17

More lake sturgeon swim in the waters touching Michigan’s 
St. Clair County than in any other spot in the Great Lakes. 
Now the population of the once-threatened species 

appears to be growing, thanks in part to clean effluent produced by 
the Port Huron Wastewater Treatment Plant in partnership with 
Friends of the St. Clair River.

Sheri Faust, an environmental health educator with the St. Clair 
County Health Department and president of Friends of the St. Clair 
River, says the largest known spawning area in the Great Lakes is at 
Port Huron’s doorstep — the St. Clair River just south of the Blue 
Water Bridge.

While other sturgeon populations around the Great Lakes have 
declined, they have thrived in the St. Clair. Every year during the 
height of the fish’s spawning run in late May and early June, the 
Blue Water Sturgeon Festival celebrates that achievement.

GAINING POPULARITY
In its fourth year in 2016, the festival reached attendance of 

more than 6,000, up from 1,000 in its first year. “It’s unique to this 

area,” says Faust. “That’s what makes it so exciting and such a neat 
opportunity. Families can actually come down and see a species up 
close that normally cruises the depths of the Great Lakes.”

The clean waters of the St. Clair River create a sense of pride for 
the employees of the Port Huron Wastewater Treatment Plant, an 11 
mgd activated sludge facility that discharges into the river near the 
harbor. The plant is a main sponsor and partner of the festival. 
Patty Troy, lab manager, says plant staff members are instrumental 
in planning and assisting, and for fifth-grade sturgeon-sighting 
field trips on the Huron Lady II.

“We have more sturgeon here than any other place in the Great 
Lakes,” Troy says. “It’s a narrow window of time when they migrate 
through for spawning. It’s a great opportunity for us to talk about 
our work and the importance of clean water.”

The Port Huron plant has been on the forefront of several efforts 
to make the harbor more inviting for spawning fish. Among the 
accomplishments was the recent removal of the Beach Closings Ben-
eficial Use Impairment designation, due in part to the elimination 
of combined sewer overflows.

HEARTS
AND MINDS

Big Fish in a Clean Pond
THE ANNUAL STURGEON FESTIVAL IN MICHIGAN’S ST. CLAIR COUNTY CELEBRATES THE FISH’S 
RESURGENCE WHILE TEACHING PEOPLE ABOUT THE IMPORTANCE OF CLEAN WATER

By Craig Mandli

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

FR
IE

N
D

S
 O

F 
T

H
E

 S
T.

 C
L

A
IR

 R
IV

E
R

The Sturgeon Festival 
includes demonstrations 
that allow attendees to 
touch a live sturgeon.

 
PITCHING IN

Michigan Sea Grant recently funded construction 
of three spawning reefs in the river for sturgeon and 
other species. Fish nursery habitat is another project. 
Community outreach and inspections sharply reduced 
pollutant loadings and spills by industries and coastal 
municipalities. Contaminated sediments along the 
Canadian shoreline have been removed, and plans are 
in place to address remaining impaired sediments.

“The people who work at our plant are very proud of 
the river and the work we have done and continue to do 
to keep it clean,” says Troy. “It’s very important to us to 
maintain a suitable habitat for fish, and seeing our sturgeon 
numbers grow shows that the work we’re doing is helping.”

The Sturgeon Festival includes demonstrations 
where attendees can touch a live sturgeon. The Huron 
Lady II offers multiple sturgeon cruises, trolling a 
diver with a camera so passengers can watch live video 
of sturgeon. Booths focus on the biology and life cycle of sturgeon, water 
quality, and past work on fish habitat restoration.

“The overall improved health of the river is vital toward supporting the 
unique resource of the lake sturgeon, which the Sturgeon Festival cele-

brates,” says Troy. “I don’t think 
you can find a more concentrated 
population anywhere than under 
the Blue Water Bridge during the 
spawning run. It truly is amazing, 
and should be celebrated.”

 
FAMILY AFFAIR

The festival also includes a 5K 
race and a 1K fun run; proceeds are 
split between Friends of the St. 
Clair and St. Clair-Detroit River 

Sturgeon for Tomorrow. “We think that brings more families down to the 
festival,” Faust says.

This year some 500 fifth-graders took the sturgeon cruises on Friday, 
and another 300 people did so on Saturday. The students earn their cruises 
by competing in a sturgeon-themed poster contest; winning posters were 
used to promote the festival.

“The cruises booked up very quickly, and we actually had to turn a lot 
of people away,” Faust says. “It’s a pretty rare opportunity that we wish we 
could offer more. The students really get into it.”

While sturgeon are the highlight of the festival, Faust sees the event to 
educate attendees on larger issues facing the Great Lakes and each person’s 
impact: “I’d say the sturgeon are the hook that gets people in, but the 
broader look is on the health of the water quality and wildlife. All the com-
ponents we include deal with the overall health of the river and Lake Huron.”

 
SIGN OF HEALTH

That method has worked; Faust sees more people taking ownership of 
the environment. “The more people come in contact with the sturgeon, the 
more they want to take care of the river,” she says.

In the end, Faust believes a strong population of sturgeon is sign of a 
healthy river:

“They really are a spotlight species. If we manage and protect sturgeon 
successfully and the area population grows, that means our river and lake 
are healthy.”  

‘‘The more people 

come in contact 

with the sturgeon, the 

more they want to take 

care of the river.” 
SHERI FAUST

Fifth-graders prepare to board the Huron Lady II for a 
sturgeon-sighting field trip.

The Sturgeon 
Festival offers 
cruises on the 
Huron Lady II that 
include live video 
of sturgeon. 
Booths focus on 
sturgeon biology, 
water quality and 
sturgeon habitat 
restoration.

U.S. Fish and Wildlife 
Service officers 
harvest a sturgeon for 
a touch tank.



18     TREATMENT PLANT OPERATOR

water: PLANT
top performer

Objectives
Clear

Four chlorine tanks are changed out as they run 
out at the Robert A. Harris Water Filtration Plant. 
Don Gelinas shuts off a valve to an empty tank that 
will be replaced by day’s end.

THE ROBERT A. HARRIS WATER FILTRATION PLANT 
keeps adding to its history of low finished-water turbidity. The latest mile-
stone is the 2015 Area Wide Optimization Program award from the North 
Carolina Water Operators Association.

It was the sixth such award and fourth in a row for the plant in Eden, 
North Carolina. The drinking water source is the Dan River, a mountain 
river flowing through agricultural land. That could be a challenge, but the 
plant design coupled with attentive operation means turbidity readings 
remain well below the limit of 0.3 NTU. “I can’t think of a time when we’ve 
ever made it to 0.2 NTU,” says Dena Reid, plant superintendent.

 
SEVEN-DAY RESERVE

The Dan River begins in the Appalachian Mountains in southwestern 
Virginia, then wanders through the hilly farm country of northern North 
Carolina before passing through Eden, about 95 miles northwest of Raleigh, 
the state capital. A pumping station sends raw water through 7,000 feet of 
30-inch pipe to an 80-million-gallon pond where particulates can settle out.

At current usage that pond holds a seven-day supply of water. So, if tur-
bidity in the river begins spiking because of heavy rains or heavy fertilizer 
use upstream, the utility can shut down the pumps and draw from the pond 
while turbidity returns to normal. Raw water typically measures 30 to 40 
NTU. When it hits 200 NTU, the pumps are shut down. The flowing river 
keeps other potential problems under control. When the river slows, TOC 
can increase, and in a drought TTHMs can increase, Reid says.

From the pond, water flows into the rapid mixer where chemicals are 
added, and then into a flocculation basin. Next come seven sedimentation 
basins followed by seven filters that 
are the first point of chlorination. 
Fluoride, corrosion inhibitor, and 
more chlorine are added in the final 
step before distribution.

Next to the water plant are two 
4-million-gallon storage tanks. There 
are five more tanks around the city, 
totaling 2.25 million gallons. The 
distribution system comprises 7,000 
feet of 30-inch pipe and 11,000 feet 
of 24-inch pipe.

During summer the plant team 
adds alum, a polymer, and a pre-
caustic to the raw water. In winter, 
the flocculation agent of choice is 
polyaluminium chloride because of 
its better performance in colder 
temperatures.

Although the 80-million-gallon pond settles particulates, it is not accu-
mulating sediment quickly. A couple of years ago the city asked engineers 
to check how much had accumulated. In 37 years the pond had lost about 8 
million gallons of capacity, so it will be a long time before the pond bottom 
needs cleaning, Reid says.

In addition to serving city residents and businesses, Eden supplies Dan 
River Water, which distributes water 
in the surrounding county up to 10 
miles from the city limits.

 
GUIDING SUCCESS

Eden earned AWOP awards in 
2010, 2012, 2013, 2014 and 2015. That 
missing year, 2011, in a way made 
the subsequent string of awards pos-
sible. Reid took over as superinten-
dent in 2010. “We had a huge turnover 
in staff,” says Reid. “There were 
retirements and resignations as peo-
ple went to other jobs. We have only 
eight people here.”

With all the new operators on 
staff, Reid needed a way not just to 
train them in the basics but to train 
them in a way of thinking. “To achieve 

A FINE-TUNED PROCESS AND EFFECTIVE OPERATOR TRAINING HELP A NORTH CAROLINA 
WATER PLANT WIN A SERIES OF HONORS FOR MAINTAINING LOW TURBIDITY

STORY: David Steinkraus
PHOTOGRAPHY: Matt Bell

Robert A. Harris Water Filtration Plant,  
Eden, North Carolina
BUILT: | 1978, expanded 1994
POPULATION SERVED: | 15,500
SERVICE AREA: | 15 square miles
EMPLOYEES: | 8
SOURCE WATER: | Dan River
FLOWS: | 21 mgd design; 3 - 4 mgd average
TREATMENT PROCESS: | Conventional
SYSTEM STORAGE: | 10.25 million gallons
INFRASTRUCTURE: | 18,000 feet of distribution piping
ANNUAL BUDGET: | $1.3 million (operations)
KEY CHALLENGES: | Running a 21 mgd plant at 1/4 capacity
WEBSITE: | www.edennc.us/watertreatment.cfm

The water filtration plant in Eden has seven filters and two 4-million-gallon 
tanks that store water for customers. A lake behind the plant holds water taken 
in from upstream.



tpomag.com    December 2016   19

water: PLANT
top performer

Objectives
Clear

Four chlorine tanks are changed out as they run 
out at the Robert A. Harris Water Filtration Plant. 
Don Gelinas shuts off a valve to an empty tank that 
will be replaced by day’s end.

THE ROBERT A. HARRIS WATER FILTRATION PLANT 
keeps adding to its history of low finished-water turbidity. The latest mile-
stone is the 2015 Area Wide Optimization Program award from the North 
Carolina Water Operators Association.

It was the sixth such award and fourth in a row for the plant in Eden, 
North Carolina. The drinking water source is the Dan River, a mountain 
river flowing through agricultural land. That could be a challenge, but the 
plant design coupled with attentive operation means turbidity readings 
remain well below the limit of 0.3 NTU. “I can’t think of a time when we’ve 
ever made it to 0.2 NTU,” says Dena Reid, plant superintendent.

 
SEVEN-DAY RESERVE

The Dan River begins in the Appalachian Mountains in southwestern 
Virginia, then wanders through the hilly farm country of northern North 
Carolina before passing through Eden, about 95 miles northwest of Raleigh, 
the state capital. A pumping station sends raw water through 7,000 feet of 
30-inch pipe to an 80-million-gallon pond where particulates can settle out.

At current usage that pond holds a seven-day supply of water. So, if tur-
bidity in the river begins spiking because of heavy rains or heavy fertilizer 
use upstream, the utility can shut down the pumps and draw from the pond 
while turbidity returns to normal. Raw water typically measures 30 to 40 
NTU. When it hits 200 NTU, the pumps are shut down. The flowing river 
keeps other potential problems under control. When the river slows, TOC 
can increase, and in a drought TTHMs can increase, Reid says.

From the pond, water flows into the rapid mixer where chemicals are 
added, and then into a flocculation basin. Next come seven sedimentation 
basins followed by seven filters that 
are the first point of chlorination. 
Fluoride, corrosion inhibitor, and 
more chlorine are added in the final 
step before distribution.

Next to the water plant are two 
4-million-gallon storage tanks. There 
are five more tanks around the city, 
totaling 2.25 million gallons. The 
distribution system comprises 7,000 
feet of 30-inch pipe and 11,000 feet 
of 24-inch pipe.

During summer the plant team 
adds alum, a polymer, and a pre-
caustic to the raw water. In winter, 
the flocculation agent of choice is 
polyaluminium chloride because of 
its better performance in colder 
temperatures.

Although the 80-million-gallon pond settles particulates, it is not accu-
mulating sediment quickly. A couple of years ago the city asked engineers 
to check how much had accumulated. In 37 years the pond had lost about 8 
million gallons of capacity, so it will be a long time before the pond bottom 
needs cleaning, Reid says.

In addition to serving city residents and businesses, Eden supplies Dan 
River Water, which distributes water 
in the surrounding county up to 10 
miles from the city limits.

 
GUIDING SUCCESS

Eden earned AWOP awards in 
2010, 2012, 2013, 2014 and 2015. That 
missing year, 2011, in a way made 
the subsequent string of awards pos-
sible. Reid took over as superinten-
dent in 2010. “We had a huge turnover 
in staff,” says Reid. “There were 
retirements and resignations as peo-
ple went to other jobs. We have only 
eight people here.”

With all the new operators on 
staff, Reid needed a way not just to 
train them in the basics but to train 
them in a way of thinking. “To achieve 

A FINE-TUNED PROCESS AND EFFECTIVE OPERATOR TRAINING HELP A NORTH CAROLINA 
WATER PLANT WIN A SERIES OF HONORS FOR MAINTAINING LOW TURBIDITY

STORY: David Steinkraus
PHOTOGRAPHY: Matt Bell

Robert A. Harris Water Filtration Plant,  
Eden, North Carolina
BUILT: | 1978, expanded 1994
POPULATION SERVED: | 15,500
SERVICE AREA: | 15 square miles
EMPLOYEES: | 8
SOURCE WATER: | Dan River
FLOWS: | 21 mgd design; 3 - 4 mgd average
TREATMENT PROCESS: | Conventional
SYSTEM STORAGE: | 10.25 million gallons
INFRASTRUCTURE: | 18,000 feet of distribution piping
ANNUAL BUDGET: | $1.3 million (operations)
KEY CHALLENGES: | Running a 21 mgd plant at 1/4 capacity
WEBSITE: | www.edennc.us/watertreatment.cfm

The water filtration plant in Eden has seven filters and two 4-million-gallon 
tanks that store water for customers. A lake behind the plant holds water taken 
in from upstream.



20     TREATMENT PLANT OPERATOR

the AWOP award, you need to be able to optimize your basin turbidity,” she 
says. “As long as you’re not over 10 NTU in the raw water, you should be 
under 1 NTU in the sediment basins at least 95 percent of the time. We set 
a higher goal: less than 1 NTU in the basins when the raw water was not over 
20 NTU.”

To help her staff, Reid developed an excursion report that is filed when 
turbidity readings begin spiking in either a sedimentation basin or a filter. 
These are not simple reports that record the time and date of a problem. They 
are guides to help operators look at 
the system and troubleshoot it. It 
starts with turbidity in the sedimen-
tation basins because optimization 
here is the key to achieving overall 
low turbidity readings, Reid says.

At the top of the report are the 
standard date, time, and other basics, 
but then the report becomes a checklist of points operators need to consider. 
“We’re trying to get everyone, especially new operators, to understand that 
if there is a bad reading, you don’t simply write it down and walk away,” Reid 
says. “You have to identify the problem that caused the reading.”

The first item on the sedimentation basin report asks whether there was 
incorrect calibration.

“They have to gain an understanding that equipment fails,” Reid says. 
“If someone is downstairs and bumps one of the turbidimeters, that can affect 
its performance.”

Lightbulbs on meters burn out, and meters can go out of calibration. The 
report form asks: Is there an air bubble in a turbidimeter? If the equipment 
checks out, the next report section asks about the chemical feeds of coagu-
lant, coagulant aid and pre-caustic. At the bottom of the reporting form is a list 
of corrective actions to take: a jar test, a chemical feed adjustment, a turbidim-
eter flushing and cleaning, a calibration check, a sample flow adjustment.

“Operators have to see past the numbers,” Reid says. “Water treatment 
is not seeing a number and twisting a knob. You won’t see the same numbers 

every day because water changes. You have to think of water as an organism, 
a living thing. It will change, and an operator has to change with it and keep 
it happy.”

 
TEAMWORK IS KEY

Reid is a Grade A operator, as is Melanie Clark, the chief operator. Also 
on the team are:

• Operators Keith Johnson, Grade B; Rodney Johnson, Grade C; Anthony 
Mock, Grade B; and Sammy Setliff, Grade A

The team at the Robert A. Harris Water Filtration Plant includes, from left, Dena Reid, plant superintendent; Keith Johnson, Sammy Setliff, Melanie Clark,  
and Don Gelinas.

‘‘We’re trying to get everyone, especially new operators, to understand 

that if there is a bad reading, you don’t simply write it down and walk 

away. You have to identify the problem that caused the reading.”
DENA REID

• Relief operators Don Gelinas, Grade A; Will Clark, Grade B
Operators are strictly dedicated to operating the plant. Relief operators 

take over during vacations and other absences, and when they are not oper-
ating they perform cleaning, equipment maintenance and other vital 
functions.

When something goes wrong, everyone helps. In summer 2016, turbid-
ity readings in the plant suddenly jumped above the 0.07 NTU alarm set in 
the plant. The operator went through the standard checks and found no rea-
son for the high reading. He called chief operator Clark and they discussed 
possible problems. More team members came in, put their heads together 
and started walking through every inch of the plant.

The problem was under a grating, not clearly visible, where a 1-inch floc-
culent feed line joined a 36-inch pipe. The 30- or 40-year-old saddle holding 
the 1-inch line on had broken, and water was pouring out of the joint.

“This is a team,” Reid says. “No one individual runs the plant, and no 
one person is responsible for keeping turbidity under control. I don’t try to 
conquer any problem individually because I’m afraid my mind will close in, 
and I will see the problem only through my own perspective. That’s the way 
everybody’s mind works, and solving problems requires other people with 
different perspectives.”

Reid sees turbidity as the first sign that something may be wrong. It 
comes from her background. “When I started in water, I started at a plant 
that ran directly off the river,” she says. “When you work at a plant like that 
you get, I think, a better sense of turbidity challenges. There could be a down-
pour way upstream, and you never see it until suddenly you have muddy 
water coming in.

“I’ve gained a bit of a nickname around here. They call me the ‘turbid-
ity Nazi,’ but that’s because I have high goals. If something is going wrong, 
you react. You don’t let the number increase just because the state allows it. 
[...]
As Krugh and Smith had hoped, the Orbal oxidation ditch (Evoqua) can 
accommodate a wide range of operating conditions, including handling five 
times the normal flows without washing out solids and degrading treatment.

The oxidation ditch has a 31,020-gallon inner channel and a 48,560-gal-
lon outer channel. It provides 12.7 hours of detention time and has two 7.5 hp 
drives. In the normal operating mode, influent flows into the system’s outer 
channel, runs around that channel, and then passes to the inner channel 
through a submerged conduit. Both channels have surface aeration. Aerated 
wastewater goes from the inner channel to the clarifiers for settling. Dis-
solved oxygen is typically zero in the outer ring and 2 mg/L in the inner ring.

“When a big storm is predicted, I can switch to storm mode the night 
before,” says Smith. “If the rain doesn’t come as predicted, we can switch it 
back to normal operation the next morning with little or no noticeable effect 
on the treatment process. But in storm mode, we shut down the outer ring 
and all the influent goes to the inner ring.

Village of Ohio City  
Wastewater Treatment Plant
BUILT: | 2011
POPULATION SERVED: | 750
FLOWS: | 0.8 mgd design; 0.089 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Oxidation ditch
RECEIVING WATER: | Prairie Creek
BIOSOLIDS: | Drying beds; future land application
ANNUAL BUDGET: | $41,000 (operations)
WEBSITE: | www.villageofohiocity.org
GPS COORDINATES: | Latitude: 40°46’16.45”N; longitude: 84°36’56.00”W

SHARED DUTIES
In a small community, running the water and wastewater 

treatment plants means wearing different hats from time to time.
In Ohio City, Jeff Krugh, village administrator, shares those 

duties with Jeff Smith, chief wastewater plant operator. Both fill 
in now and then with other maintenance duties. Smith and Krugh 
hold Class 3 wastewater treatment and Class 1 drinking water 
treatment licenses. The village also has two part-time electricians 
who run the municipal electric power plant.

“The water plant needs someone about half a day every day, 
so I usually do that,” Krugh says.

Smith runs the wastewater treatment plant. What do the 
villagers think of their dynamic duo? The two agree that “about 80 
percent of the people don’t know” what they do.

Outreach consists of giving tours when asked. “But we don’t 
look for them because we’re too thin-staffed,” says Krugh. They 
hosted an Ohio AWWA meeting a few years ago when the water 
treatment plant came online. Both are active in Ohio AWWA and 
the Ohio WEA.

Ohio City Wastewater Treatment Plant
PERMIT AND PERFORMANCE     
 EFFLUENT PERMIT

TSS 3.20 mg/L 18 mg/L weekly
  12 mg/L monthly

CBOD 1.80 mg/L 18 mg/L monthly
  10 mg/L weekly

NH3-N Not detected 1.5 mg/ weekly
  1.0 mg/L monthly

Phosphorus 0.0877 mg/L N/A

pH 7.46 6.5 minimum/9.0 maximum

‘‘An inch of rain is nice, but not an inch an hour. With a rain of 2 inches or more, we have to watch 

our solids because with a plant this small, the solids could get washed into the clarifiers.”
JEFF SMITH

“Two-and-a-half to 3 inches of rain in an hour or two can overwhelm a 
plant. An inch of rain is nice, but not an inch an hour. With a rain of 2 
inches or more, we have to watch our solids because with a plant this small, 
the solids could get washed into the clarifiers. With 3 inches, you have to 
really pay attention.”

In storm mode, Smith sends all the influent through Muffin Monster 
grinders (JWC Environmental) in the lift station. Any overflow goes to a bar 
screen chamber attached to the side of the Muffin Monster used for heavy 
flows. From there it enters a 6,950-gallon anoxic tank where raw wastewater 
and return mixed liquor are mixed (WILO mixer). The wastewater then goes 
into the inner channel.

 MANAGING SOLIDS
An 18-inch sewer line brings influent to the plant. The lift station has 

three 7.5 hp, 400 gpm submersible pumps (Gorman-Rupp Company). “If we 
get a 3-inch rain, it’ll call for all three of those pumps,” says Smith. The lift 
station screen has an inclined auger cylindrical screen (also JWC) with a 1.5 
mgd peak flow capacity.

The two 20-foot-diameter clarifiers have scrapers from Monroe Environ-
mental and drives from DBS Manufacturing. The clarifiers have bridge mech-
anisms that push the settling sludge toward the center, where it is withdrawn to 
a common return and waste activated sludge pump station. A timed valve there 
either returns sludge to the oxidation ditch or wastes it to the aerobic digesters.

The plant upgrade includes 
a TrojanUV3000 PTP 
disinfection system.

The Village of Ohio City Wastewater Treatment Plant.



tpomag.com    December 2016   27

The firm looked at several options before the village selected an oxidation 
ditch/clarifier combination.

The heavy rains Ohio City sees in spring and sometimes fall favored the 
oxidation ditch: Such systems can typically handle peak-to-average flow 
ratios of up to 5-to-1. Jones & Henry’s life cycle cost analysis showed that the 
oxidation ditch design had the lowest net present worth and the lowest main-
tenance, replacement and labor costs, even though the installation cost was 
the highest of the three options considered.

 
SHOPPING AROUND

During plant design, Jones & Henry Engineers took Krugh and Jeff 
Smith, chief plant operator, to see a number of plants of similar size. What 
they saw nudged them toward the oxidation ditch concept.

Maintenance and operations costs are important because Smith is usu-
ally the sole operator. He runs the plant, does the lab work, maintains the 
equipment, buildings and grounds, and fills in at the water treatment plant, 
at which Krugh is the primary operator. Since the oxidation ditch design 

usually needs less maintenance and operator attention than other configu-
rations, it works out well, Smith says.

The new plant’s $2.236 million cost included a $1 million loan and a $1 
million grant from the Ohio Water Development Authority, and a $1,236,900 
loan from the Ohio Public Works Commission. Wastewater rates went from 
$41 per month to $56 per month per household inside the village limits.

Two years before building the new wastewater treatment plant, the vil-
lage undertook a $5 million drinking water project that included a new treat-
ment plant, a water tank and waterlines. Fees for residents rose from $41 per 
month to $51 for debt service and $4.50 per 1,000 gallons used.

 
FLEXIBLE PERFORMANCE

As Krugh and Smith had hoped, the Orbal oxidation ditch (Evoqua) can 
accommodate a wide range of operating conditions, including handling five 
times the normal flows without washing out solids and degrading treatment.

The oxidation ditch has a 31,020-gallon inner channel and a 48,560-gal-
lon outer channel. It provides 12.7 hours of detention time and has two 7.5 hp 
drives. In the normal operating mode, influent flows into the system’s outer 
channel, runs around that channel, and then passes to the inner channel 
through a submerged conduit. Both channels have surface aeration. Aerated 
wastewater goes from the inner channel to the clarifiers for settling. Dis-
solved oxygen is typically zero in the outer ring and 2 mg/L in the inner ring.

“When a big storm is predicted, I can switch to storm mode the night 
before,” says Smith. “If the rain doesn’t come as predicted, we can switch it 
back to normal operation the next morning with little or no noticeable effect 
on the treatment process. But in storm mode, we shut down the outer ring 
and all the influent goes to the inner ring.

Village of Ohio City  
Wastewater Treatment Plant
BUILT: | 2011
POPULATION SERVED: | 750
FLOWS: | 0.8 mgd design; 0.089 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Oxidation ditch
RECEIVING WATER: | Prairie Creek
BIOSOLIDS: | Drying beds; future land application
ANNUAL BUDGET: | $41,000 (operations)
WEBSITE: | www.villageofohiocity.org
GPS COORDINATES: | Latitude: 40°46’16.45”N; longitude: 84°36’56.00”W

SHARED DUTIES
In a small community, running the water and wastewater 

treatment plants means wearing different hats from time to time.
In Ohio City, Jeff Krugh, village administrator, shares those 

duties with Jeff Smith, chief wastewater plant operator. Both fill 
in now and then with other maintenance duties. Smith and Krugh 
hold Class 3 wastewater treatment and Class 1 drinking water 
treatment licenses. The village also has two part-time electricians 
who run the municipal electric power plant.

“The water plant needs someone about half a day every day, 
so I usually do that,” Krugh says.

Smith runs the wastewater treatment plant. What do the 
villagers think of their dynamic duo? The two agree that “about 80 
percent of the people don’t know” what they do.

Outreach consists of giving tours when asked. “But we don’t 
look for them because we’re too thin-staffed,” says Krugh. They 
hosted an Ohio AWWA meeting a few years ago when the water 
treatment plant came online. Both are active in Ohio AWWA and 
the Ohio WEA.

Ohio City Wastewater Treatment Plant
PERMIT AND PERFORMANCE     
 EFFLUENT PERMIT

TSS 3.20 mg/L 18 mg/L weekly
  12 mg/L monthly

CBOD 1.80 mg/L 18 mg/L monthly
  10 mg/L weekly

NH3-N Not detected 1.5 mg/ weekly
  1.0 mg/L monthly

Phosphorus 0.0877 mg/L N/A

pH 7.46 6.5 minimum/9.0 maximum

‘‘An inch of rain is nice, but not an inch an hour. With a rain of 2 inches or more, we have to watch 

our solids because with a plant this small, the solids could get washed into the clarifiers.”
JEFF SMITH

“Two-and-a-half to 3 inches of rain in an hour or two can overwhelm a 
plant. An inch of rain is nice, but not an inch an hour. With a rain of 2 
inches or more, we have to watch our solids because with a plant this small, 
the solids could get washed into the clarifiers. With 3 inches, you have to 
really pay attention.”

In storm mode, Smith sends all the influent through Muffin Monster 
grinders (JWC Environmental) in the lift station. Any overflow goes to a bar 
screen chamber attached to the side of the Muffin Monster used for heavy 
flows. From there it enters a 6,950-gallon anoxic tank where raw wastewater 
and return mixed liquor are mixed (WILO mixer). The wastewater then goes 
into the inner channel.

 MANAGING SOLIDS
An 18-inch sewer line brings influent to the plant. The lift station has 

three 7.5 hp, 400 gpm submersible pumps (Gorman-Rupp Company). “If we 
get a 3-inch rain, it’ll call for all three of those pumps,” says Smith. The lift 
station screen has an inclined auger cylindrical screen (also JWC) with a 1.5 
mgd peak flow capacity.

The two 20-foot-diameter clarifiers have scrapers from Monroe Environ-
mental and drives from DBS Manufacturing. The clarifiers have bridge mech-
anisms that push the settling sludge toward the center, where it is withdrawn to 
a common return and waste activated sludge pump station. A timed valve there 
either returns sludge to the oxidation ditch or wastes it to the aerobic digesters.

The plant upgrade includes 
a TrojanUV3000 PTP 
disinfection system.

The Village of Ohio City Wastewater Treatment Plant.



28     TREATMENT PLANT OPERATOR

The return and waste activated sludge pumps with variable-speed drives 
are 2-foot ABS submersibles (Sulzer) capable of 1,765 gpm at 12 feet of head. 
Although the plant design calls for running only one clarifier at a time, Smith 
usually operates both to improve detention time.

Each of the two 51,900-gallon aerobic digester tanks has a 20 hp, 270 
scfm blower (Aerzen). The UV disinfection system uses a 24-bulb low-pres-
sure system (TrojanUV) that can disinfect a peak flow of 1 mgd.

The process yields Class B biosolids, but no material has been removed 
since the new plant came online. Drying beds are used in summer, but it’s 
too wet to use them in winter. “We expect to land-apply some soon,” says 
Smith. “There’s a former village councilman who understands the nutrient 
value, and his fields are only about 1,000 yards away.”

 
CHEMICAL-FREE

One thing Smith likes about the plant is the UV disinfection: “We add 
no chemicals during treatment. This is a completely natural process.” The 
receiving stream is Prairie Creek, and the plant is the primary contributor 
to the stream in summer.

An Ohio EPA regulator visits about twice a year; Smith and Krugh self-
report on permit compliance. Krugh observes, “Being under the gun like we 
were is not a good feeling. With the old plant, the water came in and the water 
went out. Now we can do a better job of cleaning it.”

Smith adds: “Now we need better weather forecasting. The weather is 
our biggest enemy. The ability to accurately predict storms would help us 
the most.”   

 

Aerzen USA
610/380-0244
www.aerzenusa.com
(See ad page 41) 

DBS Manufacturing, Inc.
404/768-2131
www.dbsmfg.com

Evoqua Water Technologies LLC
www.evoqua.com

Gorman-Rupp Company
419/755-1011
www.grpumps.com
(See ad page 35) 

Jones & Henry Engineers
419/473-9611
www.jheng.com

 featured   products from:
JWC Environmental
800/331-2277
www.jwce.com

Monroe Environmental Corp.
800/992-7707
www.mon-env.com

Sulzer Pumps Solutions Inc.
800/525-7790
www.sulzer.com

TrojanUV
888/220-6118
www.trojanuv.com

WILO USA LLC
888/945-6872
www.wilo-usa.com

Shown on the grounds of the new treatment plant are, from left, Joseph Hotz, 
consulting engineer; Ohio City Mayor Carol Miller; and Jeff Smith, plant operator.

Jeff Smith checks on a lift station (pumps from Gorman-Rupp Co.).

‘‘Being under the gun like we were is not a 

good feeling. With the old plant, the water 

came in and the water went out. Now we can do 

a better job of cleaning it.”
JEFF KRUGH



FREE INFO – SEE ADVERTISER INDEX

The return and waste activated sludge pumps with variable-speed drives 
are 2-foot ABS submersibles (Sulzer) capable of 1,765 gpm at 12 feet of head. 
Although the plant design calls for running only one clarifier at a time, Smith 
usually operates both to improve detention time.

Each of the two 51,900-gallon aerobic digester tanks has a 20 hp, 270 
scfm blower (Aerzen). The UV disinfection system uses a 24-bulb low-pres-
sure system (TrojanUV) that can disinfect a peak flow of 1 mgd.

The process yields Class B biosolids, but no material has been removed 
since the new plant came online. Drying beds are used in summer, but it’s 
too wet to use them in winter. “We expect to land-apply some soon,” says 
Smith. “There’s a former village councilman who understands the nutrient 
value, and his fields are only about 1,000 yards away.”

 
CHEMICAL-FREE

One thing Smith likes about the plant is the UV disinfection: “We add 
no chemicals during treatment. This is a completely natural process.” The 
receiving stream is Prairie Creek, and the plant is the primary contributor 
to the stream in summer.

An Ohio EPA regulator visits about twice a year; Smith and Krugh self-
report on permit compliance. Krugh observes, “Being under the gun like we 
were is not a good feeling. With the old plant, the water came in and the water 
went out. Now we can do a better job of cleaning it.”

Smith adds: “Now we need better weather forecasting. The weather is 
our biggest enemy. The ability to accurately predict storms would help us 
the most.”   

 

Aerzen USA
610/380-0244
www.aerzenusa.com
(See ad page 41) 

DBS Manufacturing, Inc.
404/768-2131
www.dbsmfg.com

Evoqua Water Technologies LLC
www.evoqua.com

Gorman-Rupp Company
419/755-1011
www.grpumps.com
(See ad page 35) 

Jones & Henry Engineers
419/473-9611
www.jheng.com

 featured   products from:
JWC Environmental
800/331-2277
www.jwce.com

Monroe Environmental Corp.
800/992-7707
www.mon-env.com

Sulzer Pumps Solutions Inc.
800/525-7790
www.sulzer.com

TrojanUV
888/220-6118
www.trojanuv.com

WILO USA LLC
888/945-6872
www.wilo-usa.com

Shown on the grounds of the new treatment plant are, from left, Joseph Hotz, 
consulting engineer; Ohio City Mayor Carol Miller; and Jeff Smith, plant operator.

Jeff Smith checks on a lift station (pumps from Gorman-Rupp Co.).